Report No.: SSP24070062-4E

FCC ID: XSV-005-00109

Test Data Appendix of Test Report

1. Duty Cycle
Condition Mode Frequency (MHz) Antenna Duty Cycle (%) Correction Factor (dB) 1/T (kHz)
NVNT a 5745 Antl 14.75 8.31 5.68
NVNT a 5785 Antl 14.7 8.33 5.68
NVNT a 5825 Antl 14.76 8.31 5.65
NVNT n20 5745 Antl 34.76 4.59 1.84
NVNT n20 5785 Antl 34.76 4.59 1.84
NVNT n20 5825 Antl 34.87 4.58 1.83
NVNT n40 5755 Antl 34.07 4.68 1.9
NVNT n40 5795 Antl 34 4.69 1.9
NVNT ac20 5745 Antl 31.25 5.05 2.16
NVNT ac20 5785 Antl 31.25 5.05 2.16
NVNT ac20 5825 Antl 31.25 5.05 2.16
NVNT ac40 5755 Antl 28.57 5.44 2.45
NVNT ac40 5795 Antl 28.71 5.42 2.44
NVNT acg80 5775 Antl 27.14 5.66 2.63
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2. Maximum Conducted Output Power

Condition | Mode Frequency Antenna Conducted Power Duty Factor Total Power Limit Verdict
(MHz) (dBm) (dB) (dBm) (dBm)
NVNT a 5745 Antl -5.63 8.31 2.68 30 Pass
NVNT a 5785 Antl -3.77 8.33 4.56 30 Pass
NVNT a 5825 Antl -3.14 8.31 5.17 30 Pass
NVNT n20 5745 Antl -1.59 4.59 3 30 Pass
NVNT n20 5785 Antl -0.53 4.59 4.06 30 Pass
NVNT n20 5825 Antl 0.66 4.58 5.24 30 Pass
NVNT n40 5755 Antl -1.32 4.68 3.36 30 Pass
NVNT n40 5795 Antl -0.14 4.69 4.55 30 Pass
NVNT ac20 5745 Antl -0.2 5.05 4.85 30 Pass
NVNT ac20 5785 Antl -0.89 5.05 4.16 30 Pass
NVNT ac20 5825 Antl 0.52 5.05 5.57 30 Pass
NVNT ac40 5755 Antl -0.77 5.44 4.67 30 Pass
NVNT ac40 5795 Antl -0.88 5.42 4.54 30 Pass
NVNT ac80 5775 Antl -0.97 5.66 4.69 30 Pass
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| Keysight Spectrum Analyzer - Channel Power = |
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| Keysight Spectrum Analyzer - Channel Power = |
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| Keysight Spectrum Analyzer - Channel Power = |
RF SENSE:PULSE| | [05:32:54 PMJul 19, 2024
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. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 2.79 dB
Ref 22.79 dBm

Center Freq
5.795000000 GHz

Center 5.795 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density
Freq Offset

-0.14 dBm 1 40 MHz -76.16 dBm /Hz 0 Hz

MSG STATUS.

Power NVNT n40 5795MHz Antl



Report No.: SSP24070062-4E FCC ID: XSV-005-00109

| Keysight Spectrum Analyzer - Channel Power = |
RF SENSE:PULSE| | [05:24:59 PMJul 19, 2024
Center Freq 5.745000000 GHz Center Freq: 6.745000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS
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| Keysight Spectrum Analyzer - Channel Power = |
SENSE:PULSE| | [05:26:49 PMJul 19, 2024
Center Freq 5.785000000 GHz Center Freq: 6.785000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
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| Keysight Spectrum Analyzer - Channel Power = |
RF SENSE:PULSE| | [05:30:39 PMJul 19, 2024
Center Freq 5.825000000 GHz Center Freq: 5.825000000 GHz Radio Std: None
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| Keysight Spectrum Analyzer - Channel Power = |
SENSE:PULSE| | [05:40:10 PMJul 18, 2024
Center Freq 5.755000000 GHz Center Freq: 6.755000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS
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Ref Offset 2.81 dB
Ref 22.81 dBm

Center Freq
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Center 5.755 GHz
#Res BW 1 MHz #VBW 3 MHz
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| Keysight Spectrum Analyzer - Channel Power = |
RF SENSE:PULSE| | [05:43:58 PMJul 19, 2024
Center Freq 5.795000000 GHz Center Freq: 6.795000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 2.79 dB
Ref 22.79 dBm

Center Freq
5.795000000 GHz

Center 5.795 GHz
CF Step
#Res BW 1 MHz #VBW 3 MHz 8.000000 MHz
Auto Man

Channel Power Power Spectral Density

-0.88 dBm 140 MHz -76.90 dBm /Hz

MSG STATUS.

Power NVNT ac40 5795MHz Antl

| Keysight Spectrum Analyzer - Channel Power = |
SENSE:PULSE| | [05:46:40 PMJul 19, 2024
Center Freq 5.775000000 GHz Center Freq: 6.775000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 2.8 dB
Ref 22.80 dBm

Center Freq
5.775000000 GHz

Center 5.775 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density
Freq Offset

-0.97 dBm /80 MHz -80.01 dBm /Hz 0 Hz

MSG STATUS.
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3. -6dB Bandwidth

Condition Mode Frequency (MHz) Antenna -6 dB Bandwidth (MHz) Limit -6 dB Bandwidth (MHz) Verdict
NVNT a 5745 Antl 16.42 0.5 Pass
NVNT a 5785 Antl 16.469 0.5 Pass
NVNT a 5825 Antl 16.411 0.5 Pass
NVNT n20 5745 Antl 17.652 0.5 Pass
NVNT n20 5785 Antl 17.693 0.5 Pass
NVNT n20 5825 Antl 17.719 0.5 Pass
NVNT n40 5755 Antl 36.37 0.5 Pass
NVNT n40 5795 Antl 36.333 0.5 Pass
NVNT ac20 5745 Antl 17.702 0.5 Pass
NVNT ac20 5785 Antl 17.676 0.5 Pass
NVNT ac20 5825 Antl 17.672 0.5 Pass
NVNT ac40 5755 Antl 36.432 0.5 Pass
NVNT ac40 5795 Antl 36.416 0.5 Pass
NVNT ac80 5775 Antl 76.436 0.5 Pass




Report No.: SSP24070062-4E

FCC ID: XSV-005-00109

. Keysight Spectrum Analyzer - Occupied BW

RF

Center Freq 5.745000000 GHz

#IFGain:Low

SENSE:PULSE|
Center Freq: 6.745000000 GHz

. Trig: Free Run
#Atten: 30 dB

[ [ntl

[05:13:06 PMJul 19, 2024

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.745 GHz
#Res BW 100 kHz

Occupied Bandwidth
16.472 MHz
-32.351 kHz
16.42 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 300 kHz

Total Power

% of OBW Power
x dB

Mkr3 6.763177 GHZ
-13.837 dBm

Center Freq
5.745000000 GHz

Span 30 MHz

Sweep 3.333 ms| CF Step

3.000000 MHz

8.05 dBm

99.00 %
-6.00 dB

STATUS.

-6dB Bandwidth NVNT a 5745MHz Antl

. Keysight Spectrum Analyzer - Occupied BW
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#IFGain:Low

SENSE:PULSE|
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. Trig: Free Run
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Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.785 GHz
#Res BW 100 kHz

Occupied Bandwidth
16.466 MHz
-28.111 kHz
16.47 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 300 kHz

Total Power

% of OBW Power
x dB

Mkr3 6.793206 GHz

Center Freq
5.785000000 GHz

Span 30 MHz

Sweep 3.333 ms| CF Step

3.000000 MHz
Man

9.29 dBm

99.00 %
-6.00 dB

STATUS.

-6dB Bandwidth NVNT a 5785MHz Antl



Report No.: SSP24070062-4E

FCC ID: XSV-005-00109

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.825000000 GHz

#IFGain:Low

-

[05:16:56 PMJul 19, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 5.825000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.79 dB
Ref 22.79 dBm

Mkr3 6.833174 GHz
-11.695 dBm

Center Freq
5.825000000 GHz

Span 30 MHz
Sweep 3.333 ms|

Center 5.825 GHz
#Res BW 100 kHz

CF Step

#VBW 300 kHz 3.000000 MHz

Total Power 10.5 dBm

Occupied Bandwidth
16.482 MHz
-31.537 kHz
16.41 MHz

99.00 %
-6.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

-6dB Bandwidth NVNT a 5825MHz Antl

[ [ntl

Frequency

. Keysight Spectrum Analyzer - Occupied BW

[05:18:50 PMJul 19, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.745000000 GHz

. Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Center Freq 5.745000000 GHz

#|FGain:Low Radio Device: BTS

Mkr3 6.753804 GHz

Ref Offset 2.8 dB
Ref 22.80 dBm

Center Freq
5.745000000 GHz

Span 30 MHz
Sweep 3.333 ms|

Center 5.745 GHz
#Res BW 100 kHz

CF Step
3.000000 MHz
Man

#VBW 300 kHz

Total Power 9.02 dBm

Occupied Bandwidth
17.690 MHz
-21.858 kHz
17.65 MHz

99.00 %
-6.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

-6dB Bandwidth NVNT n20 5745MHz Antl



Report No.: SSP24070062-4E

FCC ID: XSV-005-00109

. Keysight Spectrum Analyzer - Occupied BW

RF

Center Freq 5.785000000 GHz

#IFGain:Low

SENSE:PULSE|
Center Freq: 6.785000000 GHz

. Trig: Free Run
#Atten: 30 dB

[ [ntl

[05:21:18 PMJul 19, 2024

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.785 GHz
#Res BW 100 kHz

Occupied Bandwidth
17.713 MHz
-34.960 kHz
17.69 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 300 kHz

Total Power

% of OBW Power
x dB

Mkr3 6.793812 GHz
-12.063 dBm

Center Freq
5.785000000 GHz

Span 30 MHz

Sweep 3.333 ms| CF Step

3.000000 MHz

10.0 dBm

99.00 %
-6.00 dB

STATUS.

-6dB Bandwidth NVNT n20 5785MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

Center Freq 5.825000000 GHz

#IFGain:Low

SENSE:PULSE|
Center Freq: 5.825000000 GHz

. Trig: Free Run
#Atten: 30 dB

[ [ntl

[05:23:00 PMJul 19, 2024

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.79 dB
Ref 22.79 dBm

Center 5.825 GHz
#Res BW 100 kHz

Occupied Bandwidth
17.718 MHz
-31.032 kHz
17.72 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 300 kHz

Total Power

% of OBW Power
x dB

Mkr3 5.833829 GHz

Center Freq
5.825000000 GHz

Span 30 MHz

Sweep 3.333 ms| CF Step

3.000000 MHz
Man

11.2 dBm

99.00 %
-6.00 dB

STATUS.

-6dB Bandwidth NVNT n20 5825MHz Antl



Report No.: SSP24070062-4E

FCC ID: XSV-005-00109

. Keysight Spectrum Analyzer - Occupied BW

RF

Center Freq 5.755000000 GHz

#IFGain:Low

[05:33:15 PMJul 19, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 6.755000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

-

Radio Device: BTS

Ref Offset 2.81 dB
Ref 22.81 dBm

Center 5.755 GHz
#Res BW 100 kHz

Occupied Bandwidth

Mkr3 6.773177 GHZ

#VBW 300 kHz

Total Power 9.09 dBm

36.265 MHz

Transmit Freq Error -7.903 kHz
36.37 MHz

x dB Bandwidth

99.00 %
-6.00 dB

% of OBW Power
x dB

STATUS.

[ [ntl

Frequency

5.755000000 GHz

-6dB Bandwidth NVNT n40 5755MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

Center Freq 5.795000000 GHz

#IFGai

SENSE:PULSE | [05:38:02 PMJul 19, 2024

Center Freq: 6.795000000 GHz Radio Std: None

. Trig: Free Run Avg|Hold: 100/100

#Atten: 30 dB Radio Device: BTS

in:Low

Ref Offset 2.79 dB
Ref 22.79 dBm

Center 5.795 GHz
#Res BW 100 kHz

Occupied Bandwidth

36.236 MHz
9.137 kHz
36.33 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 6.813175 GHZ

#VBW 300 kHz

Total Power 10.8 dBm

99.00 %
-6.00 dB

% of OBW Power
x dB

STATUS.

[ [ntl

Frequency

Center Freq
5.795000000 GHz

6.000000 MHz
Man

-6dB Bandwidth NVNT n40 5795MHz Antl



Report No.: SSP24070062-4E

FCC ID: XSV-005-00109

. Keysight Spectrum Analyzer - Occupied BW

RF

Center Freq 5.745000000 GHz

#IFGain:Low

SENSE:PULSE|
Center Freq: 6.745000000 GHz

. Trig: Free Run
#Atten: 30 dB

[ [ntl

[05:25:19 PMJul 19, 2024

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.745 GHz
#Res BW 100 kHz

Occupied Bandwidth
17.697 MHz
-30.830 kHz
17.70 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 300 kHz

Total Power

% of OBW Power
x dB

Mkr3 5.76382 GHz
-13.997 dBm

Center Freq
5.745000000 GHz

Span 30 MHz

Sweep 3.333 ms| CF Step

3.000000 MHz

9.78 dBm

99.00 %
-6.00 dB

STATUS.

-6dB Bandwidth NVNT ac20 5745MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

Center Freq 5.785000000 GHz

#IFGain:Low

SENSE:PULSE|
Center Freq: 6.785000000 GHz

. Trig: Free Run
#Atten: 30 dB

[ [ntl

[05:27:08 PMJul 19, 2024

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.785 GHz
#Res BW 100 kHz

Occupied Bandwidth
17.671 MHz
-10.922 kHz
17.68 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 300 kHz

Total Power

% of OBW Power
x dB

Mkr3 6.793827 GHz

Center Freq
5.785000000 GHz

Span 30 MHz

Sweep 3.333 ms| CF Step

3.000000 MHz
Man

10.3 dBm

99.00 %
-6.00 dB

STATUS.

-6dB Bandwidth NVNT ac20 5785MHz Antl



Report No.: SSP24070062-4E FCC ID: XSV-005-00109

. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE I [05:30:59 PMJul 19, 2024

Center Freq 5.825000000 GHz Center Freq: 5.825000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Mkr3 6.833805 GHZ

Ref Offset 2.79 dB
Ref 22.79 dBm

5.825000000 GHz

Center 5.825 GHz Span 30 MHz CF Ste
#Res BW 100 kHz #/BW 300 kHz Sweep 3.333 ms| 3.000000 Msz

Occupied Bandwidth Total Power 10.7 dBm
17.702 MHz

Transmit Freq Error -31.186 kHz % of OBW Power 99.00 %

x dB Bandwidth 17.67 MHz x dB -6.00 dB

STATUS.

-6dB Bandwidth NVNT ac20 5825MHz Antl

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [05:40:30 PMJul 19, 2024

Center Freq 5.755000000 GHz Center Freq: 6.755000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr3 6.773191 GHZ

Frequency

Ref Offset 2.81 dB
Ref 22.81 dBm

Center Freq
5.755000000 GHz

Center 5.755 GHz
#Res BW 100 kHz #/BW 300 kHz 6.000000 MHz
Man

Occupied Bandwidth Total Power 9.82 dBm
36.297 MHz

Transmit Freq Error -25.213 kHz % of OBW Power 99.00 %

x dB Bandwidth 36.43 MHz x dB -6.00 dB

STATUS.

-6dB Bandwidth NVNT ac40 5755MHz Antl



Report No.: SSP24070062-4E

FCC ID: XSV-005-00109

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.795000000 GHz

#IFGain:Low

. Trig: Free Run

[05:44:17 PMJul 18, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.795000000 GHz
Avg|Hold: 100/100

Frequency

Radio Device: BTS

#Atten: 30 dB

Ref Offset 2.79 dB
Ref 22.79 dBm

Center 5.795 GHz
#Res BW 100 kHz

Occupied Bandwidth

Mkr3 6.813171 GHZ
-15.402 dBm

Center Freq
5.795000000 GHz

#VBW 300 kHz

Total Power 10.6 dBm

36.288 MHz

Transmit Freq Error
x dB Bandwidth

-37.410 kHz
36.42 MHz

99.00 %
-6.00 dB

% of OBW Power
x dB

STATUS.

-6dB Bandwidth NVNT ac40 5795MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.775000000 GHz

#IFGain:Low

. Trig: Free Run

[05:46:59 PMJul 13, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.775000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.775 GHz
#Res BW 100 kHz

Occupied Bandwidth
75.736 MHz

-22.059 kHz
76.44 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 6.813196 GHz

Center Freq
5.775000000 GHz

#VBW 300 kHz 12.000000 MHz

Man

Total Power 10.4 dBm

99.00 %
-6.00 dB

% of OBW Power
x dB

STATUS.

-6dB Bandwidth NVNT ac80 5775MHz Antl



Report No.: SSP24070062-4E

FCC ID: XSV-005-00109

4. Occupied Channel Bandwidth

Condition Mode Frequency (MHz) Antenna 99% OBW (MHz)
NVNT a 5745 Antl 16.554
NVNT a 5785 Antl 16.552
NVNT a 5825 Antl 16.5
NVNT n20 5745 Antl 17.8
NVNT n20 5785 Antl 17.799
NVNT n20 5825 Antl 17.802
NVNT n40 5755 Antl 36.531
NVNT n40 5795 Antl 36.505
NVNT ac20 5745 Antl 17.847
NVNT ac20 5785 Antl 17.795
NVNT ac20 5825 Antl 17.852
NVNT ac40 5755 Antl 36.448
NVNT ac40 5795 Antl 36.481
NVNT ac80 5775 Antl 76.018




Report No.: SSP24070062-4E

FCC ID: XSV-005-00109

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.745000000 GHz

#IFGain:Low

. Trig: Free Run

[05:12:55 PMJul 19, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.745000000 GHz
Avg|Hold: 100/100

Frequency

Radio Device: BTS

#Atten: 30 dB

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.745 GHz
#Res BW 200 kHz

Occupied Bandwidth

Mkr1 6.741229 GHZ
-7.7705 dBm

Center Freq
5.745000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

#VBW 620 kHz 3.000000 MHz

Total Power 7.65 dBm

16.554 MHz

Transmit Freq Error
x dB Bandwidth

-25.052 kHz
22.28 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

OBW NVNT a 5745MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.785000000 GHz

#IFGain:Low

. Trig: Free Run

[05:15:06 PMJul 19, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.785000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.785 GHz
#Res BW 200 kHz

Occupied Bandwidth
16.552 MHz
-31.291 kHz
22.52 MHz

Transmit Freq Error
x dB Bandwidth

Mkr1 6.792467 GHZ

Center Freq
’1 5.785000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

3.000000 MHz
Man

#VBW 620 kHz

Total Power 8.88 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

OBW NVNT a 5785MHz Antl



Report No.: SSP24070062-4E

FCC ID: XSV-005-00109

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.825000000 GHz

#IFGain:Low

-

[05:16:46 PMJul 19, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 5.825000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.79 dB
Ref 22.79 dBm

Center 5.825 GHz
#Res BW 200 kHz

Occupied Bandwidth

Mkr1 5.828726 GHz
-5.3603 dBm

Center Freq
5.825000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

#VBW 620 kHz 3.000000 MHz

Total Power 10.0 dBm

16.500 MHz

Transmit Freq Error
x dB Bandwidth

-13.622 kHz
22.18 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

OBW NVNT a 5825MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.745000000 GHz

#IFGain:Low

. Trig: Free Run

[05:18:40 PMJul 19, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.745000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.745 GHz
#Res BW 200 kHz

Occupied Bandwidth
17.800 MHz
-15.045 kHz
24.43 MHz

Transmit Freq Error
x dB Bandwidth

Mkr1 6.74371 GHz

Center Freq
5.745000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

3.000000 MHz
Man

#VBW 620 kHz

Total Power 8.38 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

OBW NVNT n20 5745MHz Antl



Report No.: SSP24070062-4E

FCC ID: XSV-005-00109

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.785000000 GHz

#IFGain:Low

-

[05:21:08 PMJul 19, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 6.785000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Mkr1 6.786671 GHZ
-5.7102 dBm

Center Freq
5.785000000 GHz

Span 30 MHz
Sweep 1.333 ms|

Center 5.785 GHz
#Res BW 200 kHz

CF Step

#VBW 620 kHz 3.000000 MHz

Total Power 9.77 dBm

Occupied Bandwidth

17.799 MHz
-5.415 kHz
24.31 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

OBW NVNT n20 5785MHz Antl

[ [ntl

Frequency

. Keysight Spectrum Analyzer - Occupied BW

[05:22:59 PMJul 19, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5.825000000 GHz

. Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Center Freq 5.825000000 GHz

#|FGain:Low Radio Device: BTS

Mkr1 6.830292 GHZ

Ref Offset 2.79 dB
Ref 22.79 dBm

Center Freq
5.825000000 GHz

Span 30 MHz
Sweep 1.333 ms|

Center 5.825 GHz
#Res BW 200 kHz

CF Step
3.000000 MHz
Man

#VBW 620 kHz

Total Power 10.8 dBm

Occupied Bandwidth
17.802 MHz
-32.993 kHz
23.14 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

OBW NVNT n20 5825MHz Antl



Report No.: SSP24070062-4E

FCC ID: XSV-005-00109

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.755000000 GHz

#IFGain:Low

-

[05:33:05 PMJul 19, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 6.755000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.81 dB
Ref 22.81 dBm

Center 5.755 GHz
#Res BW 430 kHz

Occupied Bandwidth

Mkr1 6.73907 GHz
-6.9735 dBm

Center Freq
5.755000000 GHz

Span 60 MHz

Sweep 1.333 ms| CF Step

#VBW 1.2 MHz 6.000000 MHz

Total Power 8.53 dBm

36.531 MHz

Transmit Freq Error
x dB Bandwidth

329 Hz
44.93 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

OBW NVNT n40 5755MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.795000000 GHz

#IFGain:Low

. Trig: Free Run

[05:37:51 PMJul 19, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.795000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.79 dB
Ref 22.79 dBm

Center 5.795 GHz
#Res BW 430 kHz

Occupied Bandwidth

36.505 MHz
63.983 kHz
44.97 MHz

Transmit Freq Error
x dB Bandwidth

Mkr1 5.80151 GHz

Center Freq
5.795000000 GHz

Span 60 MHz

Sweep 1.333 ms| CF Step

6.000000 MHz
Man

#VBW 1.2 MHz

Total Power 10.1 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

OBW NVNT n40 5795MHz Antl



Report No.: SSP24070062-4E

FCC ID: XSV-005-00109

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.745000000 GHz

#IFGain:Low

-

[05:25:00 PMJul 19, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 6.745000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Mkr1 6.749122 GHZ
-6.6554 dBm

Center Freq
5.745000000 GHz

Span 30 MHz
Sweep 1.333 ms|

Center 5.745 GHz
#Res BW 200 kHz

CF Step

#VBW 620 kHz 3.000000 MHz

Total Power 9.21 dBm

Occupied Bandwidth
17.847 MHz
-31.109 kHz
24.01 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

OBW NVNT ac20 5745MHz Antl

[ [ntl

Frequency

. Keysight Spectrum Analyzer - Occupied BW

[05:26:58 PMJul 19, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.785000000 GHz

. Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Center Freq 5.785000000 GHz

#|FGain:Low Radio Device: BTS

Mkr1 6.792476 GHZ

Ref Offset 2.8 dB
Ref 22.80 dBm

Center Freq
5.785000000 GHz

Span 30 MHz
Sweep 1.333 ms|

Center 5.785 GHz
#Res BW 200 kHz

CF Step
3.000000 MHz
Man

#VBW 620 kHz

Total Power 9.94 dBm

Occupied Bandwidth

17.795 MHz
-4.534 kHz
24.67 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

OBW NVNT ac20 5785MHz Antl



Report No.: SSP24070062-4E

FCC ID: XSV-005-00109

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.825000000 GHz

#IFGain:Low

-

[05:30:49 PMJul 19, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 5.825000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.79 dB
Ref 22.79 dBm

Center 5.825 GHz
#Res BW 200 kHz

Occupied Bandwidth

Mkr1 6.820101 GHZ
-5.1497 dBm

Center Freq
5.825000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

#VBW 620 kHz 3.000000 MHz

Total Power 10.3 dBm

17.852 MHz

Transmit Freq Error
x dB Bandwidth

-44.736 kHz
23.35 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

OBW NVNT ac20 5825MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.755000000 GHz

#IFGain:Low

. Trig: Free Run

[05:40:19 PMJul 18, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.755000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.81 dB
Ref 22.81 dBm

Center 5.755 GHz
#Res BW 430 kHz

Occupied Bandwidth

36.448 MHz
-6.550 kHz
44.52 MHz

Transmit Freq Error
x dB Bandwidth

Mkr1 5.76787 GHz

Center Freq
5.755000000 GHz

Span 60 MHz

Sweep 1.333 ms| CF Step

6.000000 MHz
Man

#VBW 1.2 MHz

Total Power 9.37 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

OBW NVNT ac40 5755MHz Antl



Report No.: SSP24070062-4E

FCC ID: XSV-005-00109

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.795000000 GHz

#IFGain:Low

-

[05:44:07 PMJul 189, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 6.795000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.79 dB
Ref 22.79 dBm

Mkr1 5.78444 GHz
-4.5972 dBm

Center Freq
5.795000000 GHz

Span 60 MHz
Sweep 1.333 ms|

Center 5.795 GHz
#Res BW 430 kHz

CF Step

#VBW 1.2 MHz 6.000000 MHz

Total Power 10.0 dBm

Occupied Bandwidth

36.481 MHz
4.891 kHz
43.79 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

OBW NVNT ac40 5795MHz Antl

[ [ntl

Frequency

. Keysight Spectrum Analyzer - Occupied BW

[05:46:49 PMJul 18, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.775000000 GHz

. Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Center Freq 5.775000000 GHz

#|FGain:Low Radio Device: BTS

Mkr1 6.801592 GHZ

Ref Offset 2.8 dB
Ref 22.80 dBm

Center Freq
5.775000000 GHz

Span 120 MHz
Sweep 1.333 ms|

Center 5.775 GHz
#Res BW 820 kHz

CF Step
12.000000 MHz
Man

#VBW 2.4 MHz

Total Power 9.99 dBm

Occupied Bandwidth

76.018 MHz
50.206 kHz
86.61 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

OBW NVNT ac80 5775MHz Antl



Report No.: SSP24070062-4E

FCC ID: XSV-005-00109

5. Maximum Power Spectral Density Level

Condition | Mode | Frequency (MHz) | Antenna | Conducted PSD (dBm) | Duty Factor (dB) | Total PSD (dBm) | Limit (dBm) | Verdict
NVNT a 5745 Antl -17.69 8.31 -9.38 30 Pass
NVNT a 5785 Antl -1543 8.33 -7.1 30 Pass
NVNT a 5825 Antl -15.56 8.31 -7.25 30 Pass
NVNT n20 5745 Antl -14.24 4.59 -9.65 30 Pass
NVNT n20 5785 Antl -12.83 4.59 -8.24 30 Pass
NVNT n20 5825 Antl -11.9 4.58 -7.32 30 Pass
NVNT n40 5755 Antl -17.43 4.68 -12.75 30 Pass
NVNT n40 5795 Antl -15.73 4.69 -11.04 30 Pass
NVNT ac20 5745 Antl -13.96 5.05 -8.91 30 Pass
NVNT ac20 5785 Antl -13.42 5.05 -8.37 30 Pass
NVNT ac20 5825 Antl -12.78 5.05 -7.73 30 Pass
NVNT ac40 5755 Antl -17.1 5.44 -11.66 30 Pass
NVNT ac40 5795 Antl -16.67 5.42 -11.25 30 Pass
NVNT ac80 5775 Antl -19.66 5.66 -14 30 Pass
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6. Band Edge
Condition Mode Frequency (MHz) Antenna Max Value (dBm) Verdict
NVNT a 5745 Antl -39.77 Pass
NVNT a 5825 Antl -46.73 Pass
NVNT n20 5745 Antl -39.8 Pass
NVNT n20 5825 Antl -44.78 Pass
NVNT n40 5755 Antl -4041 Pass
NVNT n40 5795 Antl -40.87 Pass
NVNT ac20 5745 Antl -39.21 Pass
NVNT ac20 5825 Antl -46.03 Pass
NVNT ac40 5755 Antl -41.89 Pass
NVNT ac40 5795 Antl -43.6 Pass
NVNT ac80 5775 Antl -41.48 Pass
NVNT ac80 5775 Antl -36.6 Pass
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7. Conducted RF Spurious Emission

Condition Mode Frequency (MHz) Antenna Max Value (dBc) Limit (dBc) Verdict
NVNT a 5745 Antl -34.98 -27 Pass
NVNT a 5785 Antl -34.67 -27 Pass
NVNT a 5825 Antl -34.62 -27 Pass
NVNT n20 5745 Antl -34.04 -27 Pass
NVNT n20 5785 Antl -34.08 -27 Pass
NVNT n20 5825 Antl -3454 -27 Pass
NVNT n40 5755 Antl -34.74 -27 Pass
NVNT n40 5775 Antl -33.18 -27 Pass
NVNT n40 5795 Antl -34.1 -27 Pass
NVNT ac20 5745 Antl -33.97 -27 Pass
NVNT ac20 5785 Antl -33.96 -27 Pass
NVNT ac20 5825 Antl -34.21 -27 Pass
NVNT ac40 5755 Antl -34.1 -27 Pass
NVNT ac40 5775 Antl -34.59 -27 Pass
NVNT ac40 5795 Antl -34.66 -27 Pass
NVNT ac80 5775 Antl -349 -27 Pass
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0 RL RF 500 A

Center Freq 13.515000000 GHz .

PNO: Fast ~—»— 1rig: Free Run

IFGain:Low #Atten: 30 dB

SENSE:PULSE

#Avg Type: RMS
Avg|Hold: 100100

Ref Offset2.79 dB
Ref 20.00 dBm
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Report No.: SSP24070062-4E

FCC ID: XSV-005-00109

. Keysight Spectrum Analyzer - Swept SA

SENSE:PULSE] [

#Avg Type: RMS
PNO: Fast ~—»— 1rig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

Ref Offset 281 dB
Ref 20.00 dBm
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. Keysight Spectrum Analyzer - Swept SA

] RL RF 500 AC SENSE:PULSE|
Center Freq 13.515000000 GHz . #Avg Type: RMS
PNO: Fast ~—»— 1rig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB
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Ref 20.00 dBm
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Report No.: SSP24070062-4E FCC ID: XSV-005-00109

. Keysight Spectrum Analyzer - Swept SA

SENSE:PULSE] [

#Avg Type: RMS
PNO: Fast ~—»— 1rig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

Ref Offset2.79 dB
Ref 20.00 dBm
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' Keysight Spectrum Analyzer - Swept SA
] RL RF 500 AC SENSE:PULSE|
Center Freq 13.515000000 GHz . #Avg Type: RMS
PNO: Fast ~—»— 1rig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

Ref Offset 2.8 dB
Ref 20.00 dBm
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